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Test Summary

AR TR A% B Ry S SRl
Report No. RTN-UN-,QIOL“OB Date of test report 2o0.2. '7 Sample name | Rechasgeable Li-ion Battery
P 200 B SR 387V 1.32Wh | JRE (g)
Sample model e Specification 342mAh mass (g) >-le
FE AP WE e/ RABE A, S ARIREN
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
1l w44 B IR5EHTRETR BB PR 6]
Manufacturer Name Dongguan Amperex Technology Limited
N 3 P ML ik W AR AR AR SE TR LR i Tl P 1
il 3 F 45 8 Manufacturer West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Manufacturer address Guangdong Province, P. R. China
Information GERR =y 7 HR4E ,
Télephone Nuniber +86-(0)769-8898 9338 Eomail SSL-Reception@A TLBattery.com
g 11k
Website www.atlbattery.com
LR ELR RSEBTRE R B BRA R 0 SRR =
Lab Name Dong guan Amperex Technology Limited Central Lab
N o AR A R T LR Tl P 1
S o b . .
SRS Tkl sess West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Lab Fifolimatia Guangdong Province, P. R. China
HLIE 515 HLF IR A .
Telsiifions Niber +86-(0)769-8898 9149 ELall Lab-Service@ATLBattery.com
W 11k
Website www.atlbattery.com
75 AT H 2455 R LR (G AEHE) ik
No. Name of test items Test result (Pass/Fail) Remark
, i RERLRL iR ;
Altitude simulation Passed
) R ol ,
Thermal Passed
5 = i ,
Vibration Passed
: il A ,
Shock Passed
s AR JE I GRS /
External short-circuit Passed
. i i ,
Crush/[mpact Passed
; MET B3 ,
Overcharge Passed
: e ok ,
Forced discharge Passed
BAE «CGRTRERYZHMNERT RIARHERM | RUHRERRA f%é\\ Gl
S 3 o ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 '- ‘b‘;@&% VN
I I ’
mlfgﬁfﬂﬁﬁaﬂﬁ UNITED NATIONS “Recommendations on the Dongguan Amp&/ e
i TRANSPORT OF DANGEROUS GOODS” Manual of Technology Limited Cen J
criterion N &
Tests and Criteria Lab i \.__,;1 | }
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 (gﬁ)
. ~ . ) sighature) ¥
B4 Bo/Bim . PET: o “ ignature)
Signature: Guo Jiali: Center Director & 4 1 W 2031 4E ﬂ J’]’ H

Form No.: QF-QSP-LAB-1047-13B
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Test Report
545 (Report No.): RTN-UN-2101-4023

R A i/ S—. €Y R
Sample Name: Rechargeable Li-ion Battery
FEEh 5 361-00146-00
Sample Model: 361-00146-00
T 5 B AL ZRSEHTBRIE R A R A

Consignor: Dongguan Amperex Technology Limited

Tz /9 ™\

%‘m%ﬁﬁé{ﬁ *—‘H’S’iﬁ FR FF} TR
:4 ;,I
Dongguan Amperex Technology’\lelted Central Lab

g/

\/

B
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Page 1/11
FER AR /¢ ik WK 265 R
Sample name Rechargeable Li-ion Battery Test category After testing
=] 1=
LS 361-00146-00 Frah 2 B 2021-01-19
Sample model Accepted date
n b .
g ““ﬁm , 3.87V 1.32Wh T B 2021-01-21
Sample specification Test start date
=] A >
RERHRCT) & WA -
Sample quantity (pcs.) Test end date
TR AL FRIEEHTREE BB R A
Consignor Dongguan Amperex Technology Limited
FHERALE o
Consignor Information FFE A r i hE i Iﬂf‘}ﬁ?é‘}ﬁmﬁﬁﬁ L T PR 1 5
Cafistisios addiese West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
il B A4 AR REEHTREERHR R A A
Manufacturer Name Dongguan Amperex Technology Limited
! W B AR A AR SE TR LIRS I Tk e 15
A g O West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
Manufacturer City, Guangdong Province, P. R. China
Informatio 3
mormation A S +86-(0)769-8898 9338 e Mﬁ SSL-Reception@ATLBattery.com
Telephone Number E-mail
Wl?bif;te www.atlbattery.com
iﬁﬂiﬁﬁﬁ}%ﬁ%{* BERRRE: 15°C -25°C; R 45%~75%
b e Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
AN e e/ RARE AR, SREEARRER
Appearance Silver nylon/Al/PP compound film, bag yellow high temperature tape.
B E CRFERysiima il B EF
il 354 75 ) 5 A ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R AEIATR . HREh. sy AMERAEEE. HEE. dRETEHL. MREIHCR

WA H , N A "
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items ;
Overcharge, Forced discharge
Sk, ZHRFEREE «CRTERRYEMaER K5 Ak
MR %0 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 #rifE TR
Benaliieisi The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
WL 5 (R A 1)
Testers -ﬁﬁ % @j ﬂ"::’ (Testers)
il A B (FARB)
Compiler % (Technician) ;ﬁ??“*‘f}fﬁgﬁﬂﬁﬁm G|
% & J} H (WA T A2 ) KL AN
Checker | (Test Engineer) Dongguan Amperex Teehnollogy
. lelted Central inb i
= {1 e TtEm ~
HE U jL (signature) <,
Approval AR o EE

R 20V Jj

Guo Jiali: Center Director
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FE g S it
Sample description and description
Ff it 74 bt/ 3 LRTE il
Sample name Rechargeable Li-ion Battery Model 961-TBlae-00
ﬁﬁgﬁ 342mAh Eﬁ% Bk 3.87V
Rated capacity Nominal voltage
i o BRI 71
Chemical composition
58 7 AR F2 BRI E B AL W I TRl (1C IR AEHLEE 445V, SRJE DL 445V fH)EFE
Test charge program % 0.05C)
(DVTBIBEES | s i e A DA MO U (0 1C B 3.0V)
est using a program
DA b 2

Test sample image

B 1: ki B 2:

Figure 1. positive Figure 2: negative

B3 Axild
Figure 3: Logo
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3 3, 4‘\‘ = b ; '_;‘ ‘x\'#"m > . - —- I g_{:
P | WA R PRI IRBRARIE AL ik AU |
N T Standard requirement or the clause — Test Beiaik
’ number of standard conclusion
R — BeE E R i s a5 R "
| 1] ET&%J’H FRHET-» L& T1; UN Manual of Test and El—' W‘ji% 1 5] *ﬁ /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
A E CORFER S st a2 R
NE SRTA =
g {%Ei LIEE.‘M. FRHET-I» 5% T2; UN Manual of Test and ]JI_I.LFH%:( 2 ’E‘f*% /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appendix 2 Passed
Test 2
o e B CET el EMIHH RS
3 }JEELJJ kAR % T3, UN Manual of Test and m‘ﬁﬁ‘;& 3 ﬁ*% /
Vibration ?l'ile;iﬂ ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Test
o BAE T ERRMERINENS KR |
4 ki FRyET- A R5& T4 UN Manual of Test and JLBH AR 4 it /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Test 4
T8 e A E AT SR AR
- AR % :T% ‘ ?I i‘x%__fn!: 411_,1)?{ Ij ﬁ F L 5 e
5 External THET- My A8 T3, UN Manual of Test and /
) ) Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appeudix 3 Passed
short-circuit Test §
: o REE GEFal st maimng s s it v
& jﬁ: H:::‘qui— 1 FRUETFE My 838 T6; UN Manual of Test and HLHF 6 ik /
Crushf[]npact gritegia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
est
B I CRTfa 1y Pishy i EOS 58 Fn
o HE 25 i 1 =k
7 RS FRHEF R 3% T7; UN Manual of Test and BLiR 7 GLi /
Overcharge (i:‘rite;ia ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 7 Passed
Test
T A5 A E «RFERITIEH M Ea s 5F st o
g I 1||JU)‘J£[E Frife ity 1A% T8; UN Manual of Test and mwﬂ-;& 8 ﬁ*ﬁ /
Forced discharge gl'ilelg'iu ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
est
W H /
Test items
— 12k
— “F
A3 A T . / Post /
e 3] o ame
Subcontracted test condition or B code
Subcontracted
Laboratory | gy / He i /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E




%45 Report No.: RTN-UN-2101-4023 Page 4/11
135 W0 H 4 7 A SE A
1 : : ; ;
No. Name of test items Altitude simulation
> bJ DL > . | | l 3
R FEFRAS AR Before test WHAJG After test RER % %Uﬁ‘t HiHE ﬂﬂ i
s Sample Wass loss Residual pam 18
Sample No. el JRR | JFEE | RE | JFgE %) S Test
m; (g) Uy (V) | mae) Us (V) (%) result
T
NOSIKPOIBLEM | " ioye flly 5.1551 4.421 5.1551 4418 0.00% | 99.93% 0
charged
o | BRFERTSE
MO Rt | Moy fully 5.1877 4.422 5.1877 4.419 0.00% 99.93% 0
charged
s | HkFERT
Nz S | teye fully 5.0047 4.419 5.0945 4416 000% | 9993% | O
charged
i ke A
NSRRI | iy 5.2050 4.419 5.2049 4.417 0.00% 99.95% 0
) charged
e | EkTERT
i 0 | 1eye fully 5.1715 4.421 5.1713 4.419 0.00% 99.95% 0
charged
POZBUEMO | 2 KFERTH
NOSLKPIGBUEMD | ~asynmutty 5.1133 4.424 5.1130 4423 0.01% 99.98% 0
charged
—— . PARY EE I
NS D sty 5.1499 4.425 5.1498 4.424 0.00% | 99.98% 0
charged
o ot | 25 ATk
NOSIKPOIBUEMI | “ssoyomlly | 5.1560 4.427 51557 4426 001% | 9998% | O
) charged
: R | 2 dd
B e | emam 5.2045 4.426 5.2045 4.425 0.00% | 99.98% 0
charged
T
N i | 25eye fully 5.1018 4.424 51018 4.422 0.00% 99.95% 0
charged

PAREEH

e LAl V-HFSG DHIRAR; R-ikSe; F-idk; O-JGil, JoH=l, Jofifd, Joigs, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, Q- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E
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35 5 I H 44 B ik S35 A
No. Name of test items Thermal test
. - V. N h H - ‘" 1
b E FERRAS AT Before test AJG After test RRIR% ﬂ’/ﬂ)‘- U ﬂiﬁt
e = Sample Mass loss Residual | £i3R
Sample No. status S b T it HL Jii P diNa (%) O(FV Test
m@ | UV | m@ | UV (%) | result
g | HKFERT
NOSIKPOZBUEM | ™ ove fully 5.1551 4.418 5.1533 4329 0.03% 97.99% 0
charged
: HkERT
" | hean 5.1877 4.419 5.1860 4.330 0.03% 97.99% 0
charged
3 ik sed T
NOSIRROZDURME | icye fully 5.0945 4.416 5.0930 4.328 0.03% | 9801% 0
charged
- i seA T
o | rpmty 5.2049 4.417 5.2033 4330 0.03% 98.03% 0
charged
POIBUEMG | HKEETE
N e e | leye fully 51713 4.419 5.1698 4.330 0.03% 97.99% 0
B charged
o o 25 IRSER T
NOSLKPO2BUEMO | ™ 3seye fully 5.1130 4.423 5.1115 4338 0.03% 98.08% 0
charged
ooarUr D | 25 KT
NS | Caaily 5.1498 4.424 5.1482 4.339 0.03% 98.08% 0
charged
. M
N oo | 2seekully | 5.1557 4.426 5.1546 4342 0.02% | 98.10% 0
i charged
ooaniENg | 2 KGRI
e | ey 5.2045 4.425 5.2032 4.340 0.02% 98.08% 0
charged
R | BT
oo | 2Seye ully 5.1018 4.422 5.1004 4.338 0.03% 98.10% 0
charged

UTEH

e L-b; V-HFSG DA R-AERE; F-lidok; O-JGilkR, JoHFR, Jofiffk, Jomds, Joik.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

1
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e ; WABUH %5 | sl
No. Name of test items Vibration
— FE SR A A FT Before test k)5 After test B Wﬁ{ e | WA
FESHER S Sample Mass loss Residual 7h L
Sample No. status Jﬁﬁ ﬁ%lﬁﬁ Jﬁﬁ ﬁﬁ% FE;E (%) oCV Test
mi@) | Ui (V) | m@ | UV (6) | result
. HksE
N el | ey tuly 5.1533 4329 5.1537 4328 0.01% 99,98% 0
charged
? , HksEAT '
WO DR Sty 5.1860 4.330 5.1862 4330 0.00% 100.00% 0
charged
? g | HKSEATH
NOSIROZBE S | 1eyo ully 5.0930 4.328 5.0935 4.328 0.01% | 100.00% | O
charged
e o | kAT
e | gy 5.2033 4.330 5.2036 4330 -0.01% 100.00% 0
charged
o o | Ekseaie
N e | gy 5.1698 4.330 5.1702 4.329 001% | 99.98% 0
charged
. o | 25 ket
N a0 1 25eye fully 5.1115 4338 51118 4338 0.01% | 100.00% | O
charged
T —_ PARY T oo L
Al e 5.1482 4,339 5.1489 4338 0.01% 99.98% 0
N charged
25 K5e4 s
N K o2 EMI | Seye fully 5.1546 4.342 5.1547 4.342 0.00% | 100.00% | O
charged
- 25 WaE sl
s | wemy 5.2032 4.340 5.2031 4.340 0.00% 100.00% 0
charged
, | B ke
O oo™ | 25eye fully 5.1004 4.338 5.1007 4.338 0.01% 100.00% 0
charged

PAT=EH

H: LAl V-HESG D-IRA; R F-lEk; O-JGiltR, JoHE =, Jofitih, Joms, JokEk.
Note: L-Leakage. V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E




14 4 Report No.: RTN-UN-2101-4023 Page 7/11
T \ WASTH 4F | ik
No. Name of test items Shock
, FERRAS R AT Before test MRS After test R RMARE | WA
}-ﬁ‘_: 1 [} HH PILRY DAREE "] v -
nin 2 Famgle Mass loss Residual | 54
Sample No. status J PR LA ik s PiR i 2INAR (%) OOCV Test
m@ | UM | me | UM ) | result
. | EksEeR
B || teemmy 5.1537 4328 5.1531 4.328 0.01% | 100.00% | O
) charged
' BRI
O E M | ety 5.1862 4.330 5.1856 4330 0.01% 100.00% 0
charged
- e | EkEATR
N i ME | eye fully 5.0935 4.328 5.0927 4327 0.02% 99.98% 0
charged
” - Bk AT
HE e il | T aleiny 5.2036 4.330 5.2032 4.329 0.01% 99.98% 0
charged
P0ZBUEMS | BUCEATER
™ | louhilly 5.1702 4.329 5.1697 4.329 0.01% | 10000% | O
charged
o nUENg | 2 KR
NOSIRDOZIMO | asoye fully 5.1118 4.338 51111 4.337 0.01% | 99.98% 0
i charged
y ; 25 BT
HOUEEEEUILD | * gty 5.1489 4.338 5.1482 4.338 0.01% | 100.00% | O
charged
. s 25 sEs e
N o | 25eye fully 5.1547 4.342 5.1539 4.341 0.02% 99.98% 0
charged
. . PARY S i L
WO B | asvenlg 5.2031 4,340 5.2025 4.340 0.01% 100.00% 0
charged
EETREsETEs |  DRREER
NOSLEFZDUEM | 25cye fully 5.1007 4.338 5.0998 4.338 0.02% | 10000% | O
charged

PAREEH

H: L-lbh; V-G DA R-I%; F-ltk; O-Joiiti, Jotk

& no fire.

R TofitE, TR, FTiEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

Form No.: QF-QSP-LAB-1047-08E




5 45 Report No.: RTN-UN-2101-4023 Page 8/11
IR 5 W335 H 44 7% HP R AL
No. Name of test items External short circuit
TP fot A T e o A
N o ) HR A M 21 B
Fih 20 FRiARES Max. External Temperature IIRETR ik
Sample No. Sample status (C) Test result Remark
NO51KP02BUEM R/ erEst 56.1 0 /
A 361-00146-00 leye fully charged :
NOS51KP02BUEM BT s 0 /
9 361-00146-00 leye fully charged :
NOS51KP02BUEM HKER T 57.6 0 /
8 361-00146-00 leye fully charged '
NO51KP02BUEM Hiksaiom S 0 /
7 361-00146-00 Leye fully charged :
NO51KP02BUEM EIK 2T 55 ¢ 0 /
6 361-00146-00 Ieye fully charged )
NO31KP02BUEM 25 Koz defom S5 0 /
0361-00146-00 25cye fully charged i
NO31KP02BUELD 25 IFERFO 56.2 0 /
361-00146-00 25cye fully charged :
NO51KP02BUEM 25 KSERTH 555 0 /
1 361-00146-00 25eye fully charged '
NO51KP02BUEN 25 IR SERTEN 56.% 0 /
R 361-00146-00 25cye fully charged t
» N 5 it oy
NO51KPO2BUEM 25 IRSER T 560 O /

3 361-00146-00

25¢ye fully charged

A E

H: DA R-AER; F-fdok; O-JofifiAk, Jois, Jokk.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1047-08E




s 4w Report No.: RTN-UN-2101-4023 Page 9/11
i : WIASH 4 | BIE
No. Name of test items Crush
A i R 552 e i S
: G R A WA %S
PR PRI A Max. External Temperature WAL ik
Sample No. Sample status (C) Test result Remark

022080430241 Nl i 22.5 0 /
cye 50% capacity
ik 50%%¢ .

0220B0430010 Ty 50% capssity 22.5 (0] /

0220B0430066 e o 22.3 0 /
cye 50% capacity

0220B0410630 Bl P 223 0 /
cye 50% capacity

022080420248 Hik S0%E M 2.2 0 /

leye 50% capacity

022080430060 o oA 226 0 /
cye 50% capacity
25 ¥ 500%¢ it

022080410394 25cyc 50% capacity 22.8 0 /

022080410260 B i o 225 0 /
cye 50% capacity

022080410169 25 I S0% iRk 23.0 0 /

25cye 50% capacity

25 ¥t 50%%¢ 11t

022080410049 25cye 50% capacity 23.0 (0] /

PAREH

?‘I: D'{H{Fﬁ;! F'#_a.k) O'Jﬁﬁzlgﬁg: %@ko
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1047-08E
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75 . A F 245K RSN
No. Name of test items Overcharge
FEh g FeriiRas WA 45 #iE
Sample No. Sample status Test result Remark
NOS1KPO2BUEM eI 0 /
5 361-00146-00 leye fully charged
NO51KPO2BUEM RS et 0 /
4 361-00146-00 leye fully charged
NOS1KPO2BUEL SR ST SN 9) f
U 361-00146-00 Leye fully charged
NO51KP02BUELT HksERTE 0 /
361-00146-00 Leye fully charged
NOS51KPO2BUELY 25 RS A FEHL 0 /
361-00146-00 25cye fully charged
NOS1KPO2BUEL 25 RS 4TEH 0 /
W 361-00146-00 25cye fully charged
NO31KPO2BUELV 25 W LT 0 /
361-00146-00 25cye fully charged
NOS1KPO2BUEL 25 RSEA T 0 /
X 361-00146-00 25cye fully charged
LF=EH
i DR Pk O-Tofiffh, JoEk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire,

Form No.: QF-QSP-LAB-1047-08E
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[Prs) A WA H 2 FR s RO
W, Name of test items Forced discharge
B4 PR WIRHE e
Sample No. Sample status Test result Rematk
0220B0420675 lcf;:ﬁfﬁﬁfged o :
0220B0410014 | | HREEHE 2 /
022080420054 | | HUEERE 0 :
022080420499 | | TORSEERA © :
022080420007 | | FKIEEME 0 /
022080420204 | | HUEEME © :
022080410317 lcy?‘g’ﬁl?ﬁjfchfged 0 /
022080410041 | | HREEEL 0 :
022080410351 | | HEEEME Q ;
0220B0410403 | 2 WEEEHA : :
022080410065 |, 2 KE&ME & /
02200410259 | , % WEEME 0 /
0220B0410631 |, B Moekit Y :
022080410024 | . B ;’ﬁfffﬁrﬁbl 0 :
022080410477 | . }ﬂf‘;ﬁﬁaw O /
022080410056 | . ﬁ,?fj’ﬂgw O /
022080410459 | B REENL v :
W DARAG F-RA; O-Jfifk, Jolk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
L. A & FE AR I AN B TR o
The test report is invalid if not affixed the official seal of the laboratory to it.

2. Kl AR B TE R

The test report is invalid if it is blotted out.
3. AMERFBRI AR, DOY AIEREMARL
The conclusion of the consignation test is only valid for the provided sample.
4. NRE R A A R, TR R 2 R TR A R RS B .
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AREGERERLIEHBHEIFA, AATERZ 6
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

ARAERT AT IR R L SR

Dong guan Amperex Technology Limited Central Lab
ik E)TREARTE TSR E T PR 1 5
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLIE Tel. : +86-0769-88989149
fEH Fax.: +86-0769-88989483
M4 E-mail: Lab-Service@ATLBattery.com

Wk Website : www.atlbattery.com




